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O D I N A C H I  O G U H  M . D  

MANAGEMENT 
OF PARKINSON'S 
DISEASE

• Pharmacological therapies in the 
management of PD 

• Considering Advanced therapies in PD 

• Choosing what is best treatment. 

OBJECTIVES 
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WHAT'S NEW IN 
PHARMACOLOGICAL 
THERAPIES 
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Levodopa Dopamine 
agonist 

MAO-B 
inhibitors 

Anticholinergi
cs 

COMT 
inhibitors 

Amantadine A2A

Sinemet IR 
(levodopa/
carbidopa)

Pramipexole
(Mirapex®) 

Rasagiline
(Azilect®) 

Trihexyphenid
yl (Artane®) 

Stalevo
(carbidopa-
levodopa and 
entacopone

(Symmetrel®, 
generics

ISTRADEFYL

LINE -

NOURIANZ

Sinemet CR Ropinirole
(Requip®) 

Selegiline
(Eldepryl® 
Zelapar®) 

Benztropine
(Cogentin®) 

Entacopone Gocovri

Rytary
(IR/CR)

Rotigotine 
(Neupro® 
patch) 

Safinamide
Xadago

opipacone Osmolex

Parcopa
orally 
disintegrating 
tablet)

Apomorphine 
(Apokyn®) 

DUOPA

what's new in pharmacological 
treatment 
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ISTRADEFYLLINE -NOURIANZ

Role of adenosine receptors in Parkinson’s Disease 

ISTRADEFYLLINE -NOURIANZ

• The adenosine A2A receptor in humans

• Does not affect other receptors (e.g. dopamine, serotonin, 
norepinephrine)

• Almost exclusively in the striatum

• Also in the “nucleus accumbens” that appears to play a 
role in mood.

• Adenosine antagonists: enhance levodopa without 
worsening dyskinesias

• In a recent study effectively improves “off” time

• Istradefylline: approved in Japan, USA ; FDA approved. 

• NET EFFECT of these 
medications: Block of A2AAR by 
antagonist induces reduction of 
positive effects over Adenylyl 
cyclase and negative effects over 
D2R signaling. 
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BI-PARK I STUDY 

• 600 PD patients 30-83 year age, on levodopa with

• end of dose motor fluctuations were randomized to

• receive opicapone (5 mg, 25 mg or 50 mg OD),

• placebo or entacapone (200 mg with every levodopa

• dose).

• Mean “off” time was significantly reduced with

• opicapone 25 mg and 50 mg OD.

• Opicapone was non-inferior to entacapone

BI-PARK I STUDY 

OPICAPONE – COMT INHIBITOR 
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SUBLINGUAL APOMORPHINE  CURRENTLY 
APPROVED . 

• Many people do not like injections; moreover, 

sublingual route is easier to administer,

• Sublingual apomorphine (APL-130277) tested in phase 

2/phase 3 studies, Dose: 10-30 mg during OFF 

phase,

• ON state achieved in 15-30 min of dose in about 80% 

of patients,

• Mean duration of ON phase is 50 min and 60% 

remain ON for >90 min

• Common side effects are dizziness, somnolence and 

nausea.

SAFINAMIDE 
• Patients aged 30-80 years, 

with mid-late-stage PD of

• 3 or more yrs duration, 
having motor fluctuations

• (>1.5 hours off time/day) on 
levodopa and other

• dopaminergic medications, 
were included

• Randomized into 3 groups: 
50 mg/d, 100 mg/d or

• placebo, OD dose, treated 
for 24 weeks
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SAFINAMIDE 

• On” time without troublesome 
dyskinesia

• significantly increased

•   “Off” time significantly reduced,

•   No significant treatment related 
adverse events were noted.

•   100 mg/d was better than 50 
mg/d, but both doses of safinamide 
were better than placebo.

LOOKING TO THE FUTURE 

 PUMP DEVICES continues Levodopa infusion 

 One device delivers apomorphine through a subcutaneous pump 
and has been available in Europe for several years. (APO-GO) 

 Two trials working on this;

 NEURODERM TRIAL 

 ABBIVE TRIAL 
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WHATS NEW IN 
ADVANCED 
THERAPIES 

CURRENT DEEP STIMULATION DEVICES

DBS

Medtronic 

St. Jude’s 
infinity 
device 

Boston 
Scientific 
Vesice
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DBS LEADS 

• St. Jude infinity device 
• Boston Scientific vesice device
• Medtronic DBS lead is Directional Lead 

system 

THE TWO LEADS IN 
THE MARKET WITH 
DIRECTIONAL LEAD 
TECHNOLOGY 

This Photo by Unknown Author is licensed under CC BY

https://www.frontiersin.org/articles/10.3389/fnins.2017.00734/full
https://creativecommons.org/licenses/by/3.0/
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DUOPA 
• 71 patients with advanced PD were 

randomized to receive LCIG infusion (n=37) 

with LC IR placebo or LC IR with LCIG infusion 

placebo (n=34) for 12 weeks, LCIG infusion 

was given by PEG-J tube for 16 waking hours, 

and stopped overnight

• Mean reduction in off time with LCIG infusion 

was 4 hours (1.9 hours more than LC IR 

tablets) Mean increase in on time with LCIG 

infusion was 4 hours (1.86 hours more than LC 

IR tablets)

DUOPA 
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HOW DO WE 
MAKE DOSE 

THERAPY 
DECISIONS 
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CONSIDERATIONS WHEN MAKING THERAPY DECISIONS 

1.Age of onset young vs. old 

2.Duration of disease >> symptomatic burden mild symptoms 
v.s troublesome symptoms  , extent of functional impairment 

3.History of side effects to dopaminergic medications 

4.When do you consider Advanced therapies - motor 
fluctuations , increase pill burden , DBS vs. DUOPA 

Algorithm for the treatment of motor symptom of PD. DBS, deep brain stimulation; MAOB, 

imonoamine-oxidase type B inhibitor; PD, Parkinson’s disease.

Joseph Jankovic, and Eng King Tan J Neurol Neurosurg

Psychiatry 2020;91:795-808
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